
HWKT-09617X 1 

BHCS-09591X M6X16MM BUTTON 
HEAD CAP SCREW  24 

FW-09601 M6 FLAT WASHER 24 

BHCS-09603 M6 flanged nut 24  

CARB-09609 3/8"-16X1" Gr 5 Steel 
Carriage Bolt  12 

FLNT-00664 
3/8-16 GRADE 8 STEEL 
FLANGE NUT 12 

HWKT-05354X 1 
HARDWARE DESCRIPTION QTY. 

HHCS-00568X 3/8”-16X1” HEX CAP 
SCREW 

6 

FLTW-00663X 3/8” USS FLAT WASHER 6 

CLIP-00647X 
3/8”-16X1 ¾” BARREL 
NUT CLIP 6 

FLHB-00797X 
M8-1.25X25MM 
SERRATED FLANGED 
BOLT 

6 

FLNT-00696X M8-1.25 FLANGED NUT 6 

PARTS INCLUDED QTY 
Driver Side Running Board 1 
Passenger Side Running Board 1 
Rocker panel brackets 6 
Step Plate 4 

DRIVER 

PASSENGER 




